
  

comprehensive 
master  plan 

2023 - 2033 



 

 

 

 

 

 

 

This Page is Intentionally Blank



 

 

acknowledgements 

mayor 
Larry G. Hushour 

 
town administrator 

Heather L. Smith 

 
PLANNING COMMISSION MEMBERS 

Ralph D. Ghent, Chairman 
Martina W. Hatley, Vice Chairman 

Arnold W. Butts  
Brian Bieda 

Steve O’Malley 
Kim Buynak 

Heather E. Wallace (Alternate) 
Jason P. Evans (Council Liaison) 

 
ENGINEERING DEPARTMENT 

Bernard M. Quinn 
Town Engineer 

 
Julianne R. Friedman 

 Assistant Town Engineer 
 

community  
development department 

Ashley Collier 
Community Development director 

 
Gina Gallucci-White  

Communications Specialist 
 

 
 

TOWN COUNCIL 
Tim Washabaugh, Council President 
[...]
participating will need to be put into a mapping program. The County has the staff to log-in all 
new storm drain system information and make the necessary reporting requirements to the State. 

 GILLIS FALLS RESERVOIR  

In 1988, the Carroll County Bureau of Water Resources released a study including estimates of 
water supply and demand in southern Carroll County.  That water resource study concluded that 
water demand would exceed supply by the year 2015.  In order to plan for the future water usage, 
Carroll County began planning for a surface water source, the Gillis Falls Reservoir, located 2 
miles northeast of Mt. Airy.  As of 2023, the County has purchased about 91% of the total 1,200 
acres needed to establish the reservoir. The land of the reservoir watershed is primarily in 
conservation-zoning; thereby protecting the water quality of a possible future reservoir.   

Of note, the Carroll County 2023 Water and Sewer Master Plan includes the Gillis Falls Reservoir 
as one of the Town’s potential long-term (10+ years) options for a new surface water source.  That 
Master Plan recommendation also: 

• estimates a safe yield of 0.85 mgd from the reservoir, 
• encourages the Town and County to develop an intake pipeline for the reservoir on Carroll 

County-owned property, and  
• for the Town and County to establish a 100-120 mg off-stream storage impoundment. 



 

50 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

HARRISON / LEISHEAR PROPERTY 

An additional long-range recommendation from Carroll County for future groundwater 
exploration is the potential new water supply options within the nearby Carroll County-owned 
Harrison/Leishear property that is located just north of the current Town boundary.  In the recent 
past, the Town worked with Carroll County and MDE for water appropriations from four wells on 
this property.  That effort was being driven by discussions between the County and the Town to 
possibly annex that property into the Town.  Based upon the Town’s testing during those 
annexation negotiations, the four wells have an anticipated (combined) appropriation amount of 
152,000 gpd.  That amount would significantly mitigate the 2023 projected water shortfall of 
165,000 gpd to meet the Town’s future water demand needs.  Unfortunately, the annexation 
discussions were paused indefinitely and will need to be restarted in order to continue the addition 
of this much-needed nearby groundwater source for the Town’s future growth. The fact that the 
2023 Carroll County Water and Sewer Master Plan includes this option for the Town gives 
optimism to renewing those negotiations. 

WATER RESOURCE ELEMENT 

The Water Resource Element (WRE) is a statutory requirement for jurisdictions to ensure that 
municipalities have comprehensive plans to meet current and future water and sewer demands. It 
sets out in detail the current status along with future plans for the town's water and sewer capacity 
given the limitations and constraints of our water resources. The WRE is an integral part of the 
Master Plan. 

The Town of Mount Airy is a part of Carroll County and the Town’s WRE is incorporated into the 
County's WRE.  The Town’s portion of the Carroll County WRE is currently being updated (by 
the Town Engineer and the Water & Sewer Commission) and will replace the 2010 WRE.   

Noteworthy is the addition of climate change considerations as they may impact possible flooding 
into the town's water system, our Waste Water Treatment Plant (WWTP), and stormwater 
facilities. The town also monitors PFAS levels at all 11 wells. Quarterly test results are a key factor 
in our ongoing remediation program and those results are available on the Town's website. 

WATER / WASTE WATER 

WATER SUPPLY 

The Town of Mount Airy is not only located in two counties, but also divided into five different 
watersheds. From 2005 to 2011, the Town was under a Consent Order with the Maryland 
Department of the Environment to find additional source water for the Town’s increasing water 
supply demands. The Town operates strictly off of groundwater supply.  In recent years the Town 
replaced more than 15,000 Linear Feet of pipe for the water main, increasing to a 12" main between 



 

51 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

all three elevated storage tanks.  

The unconfined fractured rock aquifer is the source of water supply for the Town. The system uses 
11 wells to provide a municipal water supply for over 9,600 residents. The Town’s existing water 
supply system consists of these eleven wells, transmission and feeder mains, and five water 
treatment/booster pumping stations. The Town also operates three elevated tanks capable of 
holding over 1,700,000 gallons in reserve.  The wells’ locations within our aquifers can be seen 
on the enclosed Water Resources Map. 

The main well field is located in Frederick County and consists of wells #1-4.  

Wells #5 and #6 are located in Carroll County west of MD 27.  

Wells #7 (Twin Ridge Subdivision) and #8 (Summit Ridge Subdivision) were brought on line as 
a result of those two subdivisions.  

Well #9 was on Town-owned property and subsequently developed. 

Well #10 was brought on due to development activity (Sterling Glen Subdivision).  

Well #11 is located on South Main Street.  It is located on Town-owned property and was put into 
service to fulfill the requirements of MDE to satisfy the water allocation of existing approved 
developments.  

                        MDE Approved     Current 
Well Number    Allocations based on             Demand 
        Yearly Average 
Wells 1-4               255,000 gpd     
Well 5        43,000 gpd     

Well 6      149,000 gpd 
Well 7              99,000 gpd 

Well 8      150,000 gpd 
Well 9        79,000 gpd 

Well 10                 77,000 gpd 
Well 11                 75,000 gpd 

Total Gallons Per Day Allocation  927,000 gpd   704,000 gpd 
  
The Maryland Department of the Environment has allocated and permitted the Town for a total of 
927,000 gallons per day to be extracted from all eleven wells currently on line.  The Town has 
three (3) water storage tanks (i.e. water towers). The most recent third water storage tank is capable 
of holding 1,000,000 gallons of water in reserve. 



 

52 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

WATER SUPPLY LIMITATIONS 

The Town of Mount Airy has historically utilized groundwater wells for its water supply. The 
emphasis on groundwater supply has served the Town well over the last forty years and the Town 
has been fortunate to find, purchase and drill several large production wells, the majority within 
our municipal boundaries.  

The Town would like to continue this trend of reliance on groundwater resources within the 
municipal boundaries. The Town also understands that a long-term water solution may not be 
limited to groundwater. Most importantly, the aggregate of all water supply sources must not 
exceed the design capacity of our Waste Water Treatment Plant (WWTP), which is currently 
permitted at a processing capacity of 1.2 million gallons per day (mgd). 

WASTE WATER 

The Town of Mount Airy currently has 11 waste water pump stations that move waste water over 
the various ridges throughout the Town which all feed into a single waste water treatment plant. 
The plant treats the waste water and discharges the flow into the South Branch of the Patapsco 
River.   

Sewer system camera inspections in 2007 identified three major infiltration leaks which were 
immediately corrected. This effort was followed by 4,000 linear feet of fold and form repairs in 
2010.  Manhole inspections and repairs then occurred over the next several years.  In the last five 
years, nighttime inspections identified an additional six miles of infiltrating pipes which were 
repaired with cured-in-place pipe linings (CIPP) utilizing American Rescue Plan Act (ARPA) 
funding. The average flow into the WWTP has steadily increased through the years from an 
average of 515,000 gpd in 1998 to 737,000 gpd in 2013.  The net difference between waste water 
flow and supply water flow became extreme and suggested that a growing source of rainwater was 
inflowing and/or infiltrating (I&I) the collection system.  The Town therefore ramped-up its I&I 
reduction program.   

The waste water treatment process consists of the following:  a bar screen, grit removal, Biological 
Nutrient Removal (BNR) aeration, clarification, Enhanced Nutrient Removal (ENR) filtration, 
ultraviolet light and post aeration, solids removal processing, sludge holding, and a belt filter press 
with lime stabilization. 

This plant was built with the original sewer system in 1972 and has undergone 3 major upgrades. 
The first upgrade was around 1989 and expanded the plant to meet the capacity of numerous 
developments occurring in the Town.  

In 1999, the plant was expanded again to its current design capacity, but also improved with 
Biological Nutrient Removal (BNR) technology which includes the installation of aerobic and 
anoxic zones. The biological processes involve the use of micro-organisms and oxidation to reduce 
both total nitrogen (TN) and total phosphorous (TP) from the water. During nitrification the 



 

53 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

ammonia is oxidized to nitrite and then to nitrate in the presence of oxygen under aerobic 
conditions. This is followed by the denitrification of nitrates which biologically reduces to nitric 
oxide, nitrous oxide and nitrogen gas in the absence of oxygen under anoxic conditions. Total 
phosphorous in waste water is a combination of soluble and particulate phosphate. The solids, or 
particulates, are easily removed through the solids removal process. During aerobic conditions the 
soluble phosphorus is solidified by aerobic heterotrophs and then broken down under anaerobic 
conditions to the release of phosphorus. This process is repeated with the return sludge system. 

In 2010, the wastewater plant was upgraded again to Enhanced Nutrient Removal (ENR) 
technology The TETRA Denite system combines the denitrifications and filtration process to 
further reduce TN and TP below the stringent 3mg/liter and 0.3mg/liter discharge limitations, 
respectively.  This effective removal process is undertaken by introducing methanol as a carbon 
source. It has proven to be very effective in meeting the State’s requirements. 

WASTE WATER LIMITATIONS 

The Town needs to keep our long-term wastewater treatment options open, but with serious 
consideration of what the long-term financial limitations are for a smaller municipality. Because 
of these potential financial limitations, the Town may not be able to seriously consider all possible 
options. It is the Town’s intention to only pursue long-term planning, development and a rate of 
growth that is responsive to and in balance with both the (known or demonstrated) capacity of the 
Town’s water resources and the future growth preferences of the Town’s residents. 

NATURAL RESOURCES POLICY SUMMARY  

Increased awareness of the effects of development on the environment has led to additional 
environmental legislation at the State and local levels.  The 1992 Maryland Economic Growth 
Resource Protection and Planning Act, the 1991 Forest Conservation Act and the 1997 Smart 
Growth Legislation will significantly affect the planning policies of the Town.  Mount Airy's 
reliance on groundwater for the Town's water system will require comprehensive groundwater 
management as the Town grows.  

 

 

 

 



 

54 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

 

 

 

 

This Page Is Intentionally Blank 

  



 

55 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

NATURAL RESOURCES OBJECTIVES AND IMPLEMENTING 
STRATEGIES  

 
STRATEGIC GOAL A - Adequate Public and Community Facilities:  Improve the capacity 
and quality of all areas of our Public and Community Facilities so that we provide, at the minimum, 
an adequate Quality of Life for all residents. 

Objective A.3.1: Increase the Town’s well water reserve.   
 
Objective Leader:  Town Engineer 
 
Implementation: 
 Search for additional drinking water sources via well drilling or Brinkley Bill application 

of existing wells where source capacity already exists. 
 Require large developments to provide ample water capacity with their development to 

support the Town’s calculation of proposed demand and drought reserve (Category 11). 
 
 
STRATEGIC GOAL B - Responsible Growth:  Pursue growth through infill development, 
redevelopment and annexations while eliminating our Open Space deficit, protecting our 
environment, safety and health, and preserving our cultural/historical resources and community 
identity. 
 
Objective B.3.1:  As technology becomes available, continuously improve water testing 
technology. 
 

Objective Leader:  Town Engineer 
 
Implementation: 
 Implement the installation of better PFAS monitoring technology, as it becomes available, 

at all of the Town’s Water Treatment Plants. 
 Replace existing equipment with newer monitoring technology for all known 

contaminants. 
 
Objective B.3.2:  Document and enforce stormwater runoff within the Town. 

  
Objective Leader:  Town Engineer, in coordination with the Public Works Director 
 
Implementation: 
   Continue to work with Carroll County to meet the State mandated NPDES and stormwater 

management improvements and mapping on existing land development. 



 

56 | P a g e  

Chapt 3: Natural Resources 
                                         Adopted February 3, 2025  

 

 Ensure all new development is thoroughly reviewed by Carroll County’s stormwater 
management office to meet the requirements of the State and Town code. 

 Establish new metrics to measure and monitor the impact of climate change on the current 
stormwater infrastructure. Apply those results towards increased funding of more robust 
and/or improved stormwater management infrastructure. 

 
 

Objective B.3.3:  Increase forested land within and adjacent to the Town. 
 

Objective Leader:  Town Engineer 
 
Implementation: 
 Ensure all new development is thoroughly reviewed to determine compliance with the 20% 

forested (residential) and 15% forested (industrial) requirements for the minimum amount 
of forested land in those districts. 

 In cooperation with both Counties, review the current Forestation Banks Program with the 
objective to encourage any developer who cannot meet the above requirements to: 
o provide forestation plantings on equal acreage on in-Town parcels; or  
o require any outside-Town Forestation Bank purchase by a developer to be provided on 

available land adjacent to the Town’s boundaries. 
 In cooperation with the appropriate Town Commission and /or Board, assess those Town-

owned areas where additional forestation or shrubbery can benefit residents.  Then, use 
that list: 
o in the implementation efforts above, and 
o in cooperation with the Maryland Department of Natural Resources, Frederick County 

and /or Carroll County, seek a cooperative agreement on a reforestation project to fulfill 
those prioritized Town forestation/shrubbery needs.  If necessary, use the 2008 effort 
in Watkins Park as a model and precedence case.    



 

57 | P a g e  

 

Chapt 4: Land Use, Housing and Zoning 
                                         Adopted February 3, 2025  

 

CHAPTER FOUR:  LAND USE, HOUSING AND 
ZONING 

Land use planning constitutes the “fabric” that makes a Town viable and unique.  Development 
patterns established early-on in a Town can be a strong determination of future growth patterns.  